
 
 

PERFORMANCE EVALUATION OF COMMON EFFLUENT 
TREATMENT  

PLANTS AT MANGOLPURI INDUSTRIAL AREA     

A Thesis Submitted in Partial Fulfillment for the Award of Degree of 

 

MASTER OF ENGINEERING 

IN 

CIVIL ENGINEERING 

(ENVIRONMENTAL ENGINEERING) 

 

Submitted By 

 
Saket Bihari 
 

University roll no. 12395                                                                                         

 

 

DEPARTMENT OF CIVIL & ENVIRONMENTAL ENGINEERING 

DELHI COLLEGE OF ENGINEERING, DELHI 

DELHI UNIVERSITY 

2009



 i

 
Department of Civil & Environmental Engineering 
Delhi College of Engineering, Delhi-110042 

 

 

CERTIFICATE  
 

This is to certify that the project entitled “Performance 
[...]
which could be effective in this case are not used by CETPs mainly for economic 

reasons. This concept also faced many operational and institutional problems as many 

participating industries started withdrawing from the scheme. With the growing pace of 

industrialization these CETPs are unable to cater to the need of the industrial clusters, 

which has resulted in bypassing the treatment and directly discharging the untreated 

effluent in water bodies. The sludge which get settled in aeration tanks having 

concentrated amounts of heavy metals and organochlorines, is disposed openly as in the 

case of both Vapi and Kanpur CETPs. The work also suggests that there is a need to 

approach this problem of waste generation at each stage of product life cycle, starting 

from the types of chemicals used, technology, final product, waste minimization and its 

proper disposal. The waste management hierarchy would seem to work best in individual 

waste-generator cases. Logically, after receptor-related treatment is ensured, waste 



 34

minimisation efforts are taken up with the objective of progressively reducing the need 

for individual treatment. In India the paradox of starting backwards is legally enforced in 

that, no industry of the ‘Red’ or ‘Orange’ category can commence operations unless and 

until the end-of pipe hardware is in place. Till this year, end-of-pipe pollution control 

hardware costs could be depreciated 100percent in the first year and import of ETP 

related equipment still get through with low duties. The same subsidy is not available for 

waste minimisation or preventive measures related hardware and software. These 

incentives coupled with command and control enforcement of standards, shifts the whole 

focus away from waste minimisation towards operation of treatment and disposal 

systems. 

Sangeeth Aiyappa[2004][4] has compared the two technology in his study. The BDA 

plant features the technologically advanced membrane bioreactor (MBR), which 

incorporates a submerged UF membrane. It replaces the conventional activated sludge 

(CAS) treatment by combining clarification, aeration and filtration. This makes it a 

compact unit that is most suited for areas with space constraints, like crowded urban 

areas. It also allows for convenient modifications of the plant capacity in the case of 

variations in effluent quantity, as membranes can be added in modules. Due to the 

automated controls, labour requirement and supervision along with maintenance will be 

at its lowest. On an average there is 1 mechanical/electrical fitter per shift and minimal 

manual labour for housekeeping. Although not conclusive, research studies reveal that 

MBRs produce a higher quality of water than the CAS process, which is especially low in 

COD, solids, organic suspensions, turbidity and pathogens. As membranes also prevent 

the waste-consuming microorganisms from passing through, higher concentrations of 

MLSS (mixed liquor suspended solids) can be maintained. The higher MLSS, which 

averages around 10-20 gm/lt. for a typical MBR as against 2-3 gm/lt. for CAS, fastens the 

degradation of organic wastes. Although this feature may raise the requirement and costs 

of oxygen transfer it also circumvents the need for a return activated sludge pipe. 

Although limited in number, the majority of MBR systems around the world have been 

installed in industries such automotive, metal fabrication, food processing etc. and also 

used for treating landfill leachate. This fact portrays not only its versatility but also its 

potential capacity. However, at present, the municipal plant (Cubbon Park) being the first 



 35

of its kind to install an MBR in India raises doubts about its commercial/financial 

viability in India in the near future. Besides the capital costs, even the working costs in 

terms of energy requirements, pretreatment devices and replacements could be a 

substantial figure. Local availability of the product is very low and importing the product 

will only add to the already forbidding costs. The solution lies not only in adopting cost 

effective and advanced technology but also placing them in the right environment. The 

plant must be financially and logistically capable of providing the required energy, 

labour, technical support and maintenance. Neglecting the operation and maintenance 

(O&M), which includes pretreatment of influents, servicing and cleaning, can reduce 

plant life by 50 to 60% and incapacitate the units. 

Every treatment process and technology adopted has a set of pros and cons. However the 

terms - ‘pros’ and ‘cons’, are a relative concept, which means that a positive feature for 

one plant might be a negative for another. The most suitable treatment method is one that 

optimally exploits the abundant factors and minimizes the requirement of the scarce 

resources of a particular treatment plant. 

P.GOVINDASAMY  et al.[49] have studied performance of a CETP at Pallavaram, now a 

part of CMDA and less than 3 kilometers from south of Chennai Airport, has cluster of 

152 tanneries predominantly processing raw to wet blue. Though it was away from 

residential areas when the tanneries came up nearly a century ago, now it has become a 

part of the city with With the increasing demand for leather and leather products, both for 

indigenous use as well as for export, population is quite high and land is scarce. 

Therefore, designing and creating a CETP for tanneries in this location was an absolute 

need and challenge to protect the future needs of the environmental sustainability in that 

area. Water samples were collected at different stages of treatment units and analysed for 

the major water quality parameters, such as pH, biological oxygen demand (BOD), 

chemical oxygen demand (COD), total suspended solids (TSS) and total dissolved solids 

(TDS). The performance efficiency of each unit in treating the pollutants was calculated. 

The generated data presented evidence to that the common effluent treatment plant has 

been working with the norms of TNPCB and meeting the discharge standard limits. 

 



 36

Eswaramoorthi et al. (2004)[13]
 have studied performance of a CETP at 

Manickapurampudur, Tirupur, which is handling dying effluent from over 900 small-

sclae dying units, and found that the treated effluent, except for TDS, is in compliance 

with the effluent discharge norms of the Tamil Nadu Pollution Control Board. The 

authors have suggested a multitude of technologies, such as the following, for tackling 

the water pollution problems: 

  Reverse osmosis for water reuse 

  nano-filtration for salt recovery 

  Multiple effect evaporator and solar evaporation ponds for reject management 

Kurian (2004)[14, 15]  in the context of the Manikkapuram-pudur CETP, suggested 

Cleaner Production (CP) approach for tackling the two principal issues of concern, 

namely, TDS and colour. A combination of low material to liquor ratio dyeing machines 

and low salt (LS) reactive dyes along with dye bath segregation according to the author 

would reduce the salt consumption and TDS to 50% of its original level in the effluents. 

Vinod Tare et al. (2003)[16] compared cost and quality of treatment of tannery 

wastewater by two CETPs both serving tannery clusters in Uttar Pradesh. One CETP is at 

Jajmau and it is UASB based. The other one is at Unnao and it is activated sludge 

treatment process. Against the general perception, the ASP-based plant was found 

superior to the UASB based plant. 

Pophali et al. [2003][8] have studied the influence of hydraulic shock loads and total 

dissolved solids (TDS) on the performance of three large-scale common effluent 

treatment plants (CETPs) of Rajasthan (two at Pali and one at Balotra) treating textile 

effluents. 

Ramakrishna1 [2000][9] has attempted to assess potential causes for the improper waste 

management by Industry and made a few suggestions with regards to the role and 

responsibility of the Statutory Boards in discharging their duties. He also emphasized the 

need and importance of co-ordination among the polluting industries, the local 

administration, the regulatory agencies and the public.  

Pathe et al. [2004][11]
 was evaluated performance of an existing CETP serving a cluster 

of small scale tanneries and suggested measures and modifications for improving the 



 37

performance. The participating tanneries share operation and maintenance expenses of 

the CETP. 

According to Kathuria [2003] [10], mere supply of an institution does not ensure 

sustainability of a CETP. Sustainability of a CETP actually hinges on: low rate of time 

discount, less rewards for defection and high degree of mutual trust among players. In 

Kundli, Gujrat, arrangements made for the sustained use of CETP have collapsed within 

3 years and the CETP was converted to a sewage treatment plant. The author has 

analysed the factors that triggered the collapse of the CETP and highlighted the lessons 

learnt.  

 
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



 38

 

 

 

CHAPTER 4: CETP, MANGOLPURI 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



 39

CETP, MANGOLPURI  

 

There are 28 recognised industrial estate in Delhi. Mangolpuri industrial estate is 

one of them which is having small and medium scale industries comprising mainly the 

foot wear industries. CETP, Mangolpuri which served the Mangolpuri industrial area 

phase I and II was built in the year 2001. The CETP has designed capacity of 2.4 MLD. 

Running capacity of the CETP for the first half of month July 2009 was found around 

60% of its designed capacity. All the technical detail of the plant is given in the Table 7. 

Schematic diagram of the CETP is shown in Fig 1. 

4.1  Treatment Process 

Primary treatment 

   Wastewater collected in REPH (raw effluent pump house) is pumped into 

receiving chamber then passed through a mechanically cleaned bar screen (10mm bar 

spacing) which is effective in reducing the floating matter. Bar screen was found rusted 

and spacing between bar was not uniform. The effluent is then passed through a grit 

chamber (3 No. of channels including 1 standby) to equalisation tank. Grit channels have 

provisions for the removal of inorganic particle (specific gravity about 2.65).[50] 

Equalisation tank provided with three mixers facilitates the disturbance of settling, there 

by homogenize the effluent. The purpose of equalisation is to minimize the wide 

fluctuation in effluent flow rate and variation in composition of the effluent. No treatment 

is achieved in equalisation itself. However, the uniformity of effluent produced by this 

process improves the consistency of performance in subsequent treatment.[45] With the 

help of pumps wastewater from the equalization tanks is pumped into primary clarifier.  

Secondary Treatment 

  For secondary treatment activated sludge process (ASP) with extended aeration 

method is used. The overflow from the primary clarifier is admitted into one aeration 

tank of volume 1296 m3 having  4 aerator and subjected to mechanical aeration for 

around 12 hour. Activated sludge is biologically active and can oxidize organic matter. It 

is obtained by settling sewage from secondary clarifier and contains numerous aerobic 

bacteria and other form of microorganisms that facilitate the digestion of organic matter  



 40

 

Table 7: Technical detail of Mangolpuri, CETP 

Units Sizes Design detail based on 

design flow 

Flow  2.4MLD - 

Bar screen  No. 3, Bar size 10 x 50 mm 10mm bar spacing 

Grit chamber 5m x 0.6m x 1.75m 

Gate 300 x 300mm 

3 No. of channels including 

1 standby  

Equalization basin 20m x 10m x 4m HRT : 8 h 

Primary clarifier 9.6m dia , 3m depth Flow: 100 m3/hr 

Aeration tank 20m x 20m with 3.75m 

SWD 

Air rerequirement: 17.78 

m3/min 

No. of aerators: 4, 7.5 HP 

each 

HRT:12hr 

MCRT: 30 days 

MLSS:3000 mg/l 

 

Secondary clarifier 15m dia , 3m depth Flow:2400m3/day 

Detention time 2hr 

Sludge thickener 2.5m dia , 2.5m depth,  

No. 1 

Sludge flow- 23.6 m3/d 

Dual media filter  No. 3, 3 m dia , 2m depth,  

Media depth 1.25 m 

Design pressure 7kg/cm2 

Activated carbon filter 3 m dia,2 m deep vessel, 

No.2 , Media depth 1.25 m 

Capacity 503/hr 

Head 30m 

Vacuum filter 0.5 m dia,1 m length No. 1, 

Filtration area 4.7 m2 

Capacity- 23.6 m3/d 

Quantity of sludge to be 

handled- 500kg/d 

Clear water sump 18m x 18m x 4m Retention time-12 hr 

 

 

 



 41

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Fig 1 A schematic diagram of treatment unit at CETP Mangolpuri    

 

 



 42

present in the wastewater. These microorganisms are capable of aerobically decomposing 

organic matter into CO2 and H2O. Sulphur containing compounds are oxidized into 

sulphate and nitrogen containing components into nitrates[47]. Peavy[48] reported that  

mechanical aerators produce turbulence at the air and liquid interface and this turbulence 

entrain air into the liquid. BOD and COD are reduced at shorter period by the aeration 

process. Here the removal of BOD and COD is found to be maximum.   

The overflow from the aeration tanks with active biological solids is admitted into 

secondary clarifiers of 2 hr detention time having 15m diameter and 3m depth. The 

settled sludge in the secondary clarifier is pumped back to the aerations tank to maintain 

the bacteriological population. Here all settled sludge from the secondary clarifier is 

being pumped back to the aerations tank to maintain the bacteriological population in the 

aeration tank. In the clarifier tanks, the microorganisms come into contact with both 

soluble and insoluble organic materials. The soluble material passes through bacterial cell 

walls and the solid material sticks to the surface of the cells. 

Tertiary treatment 

  The overflow from the secondary clarifier is the partially treated effluent, which is 

admitted into tertiary treatment process. The effluent from the secondary clarifier is 

collected on separate DMF (dual media filter)holding tank. It is pumped with 7kg/cm2 to 

3 number of DMF for removal of residual suspended solid. Each DMF have diameter 3m, 

height 2m and media depth is 1.25m. Finally effluent goes into 2 number of activated 

carbon filter (through ACF holding tank) for colour and residual BOD removal. Each 

ACF has 3m diameter and 2m deep. The organic compounds in the effluent can be 

removed by primary and secondary treatment but complete removal is not possible in 

these processes and hence the effluent is passed through the adsorbing medium like 

activated carbon filter. Activated carbon has the ability to reduce the level of organic 

matter as well as levels of specific trace organics. Hence, considerable amount of organic 

matter is removed from the effluent, when it is passed through the activated carbon filter.  

 
The activated carbon filter acts as an excellent medium for absorbing odourents. This is 

mainly due to the diffusion of sulphide ions to surface of the activated carbon, which 

makes oxidation of sulphide at the carbon surface.[51]  



 43

Sludge Removal 

The sludge settled in the primary clarifier, secondary clarifier and wasted sludge 

is taken to sludge well and then pumped to the sludge thickener having 2.5m diameter 

and 2.5m depth and can handle 23.6 m3 of sludge per day. The thickened sludge is then 

dewatered in a vacuum filter. Here vacuum filter was not working so thickened sludge 

was dewatered by spreading it on the ground. Finally dried sludge is stored at the 

temporary shed within plant premises itself because of non availability of proper sludge- 

dumping site. The average sludge production is found to be around 40 kg per day. 

Treated effluent from the tertiary treatment units is collected in clear water sump of size 

18m × 18m × 4m and finally discharged into near by drain through a pressure pipeline. 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



 44

 

 

CHAPTER 5: METHODOLOGY 
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



 45

 

 

METHODOLOGY 

 

The survey was carried out over various visits of Mangolpuri, CETP. During the 

survey design drawings and operation and maintenance manual of the CETP were 

reviewed. Further all the facilities and provisions of the CETP were physically examined 

and their dimensional details and capacity details were obtained. Even operation of the 

CETP was also critically examined. On the basis of the survey process description and 

process flow diagram of the CETP was obtained. Further, monitoring and 

experimentation for performance evaluation of the CETP was finalized on the basis of 

this survey. The observed problems and deficiencies of the CETP were also recorded. 

 

5.1  Analysis techniques 

Analysis of the samples has been done by instrumental method. For pH and TDS 

(total dissolved solids) multiparameter (Make: HACH) is used. Chemical oxygen demand 

is calculated using COD digester (Make: WTW) and colorimeter (Make: LA-MOTTE). 

For dissolved oxygen DO meter (LDO, Make: HACH) is used. MLSS (mixed liquor 

suspended solids) is calculated using gravimetric method. 

For conducting tests Environmental Engineering laboratory of Delhi College of 

Engineering have been used. Design data are used from the “ phase II report (volume II), 

NEERI, Design of CETP for Mangolpuri Industrial Area , June 7 1996”. 

 

5.2  Performance evaluation  

Performance evaluation of the CETP is carried out by taking samples at the four 

different locations of the CETP and then conducting tests on each sample for pH, TDS, 

COD, DO, BOD. In addition to that MLSS of the sample in the aeration tank, effluent 

from secondary clarifier and activated sludge is carried out. The results obtained from 

performance evaluation studies were compared with the effluent standards prescribed in 

order to assess compliance with the latter. 



 46

CHAPTER 6: RESULTS AND DISCUSSION 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



 47

RESULTS AND DISCUSSION 

After evaluating the analysis result, treated effluent is by and large complying 

with the effluent standards (given in Table 8). Comparison of the result of analysis of the 

treated effluent with the standards indicates non-compliance with respect to TDS.  

 

Table 8: Comparison of treated effluent with the standards under EPA Rules 

Parameter  Raw 

wastewater 

Treated 

wastewater 

EPA standard 

(Into inland 
surface water) 

pH  8.06 7.96 5.5-9.0 

BOD5 (mg/L) 

at 20o C 

178 16 30 

COD (mg/L) 410 70 250 

TDS (mg/L) 3557 2990 2100 

Source: Schedule-1 of EP Rules, 1986 

 

The receiving effluent is biodegradable, as BOD to COD ratio is 0.43, are in the 

range of 0.3-0.8.[19] After subsequent treatment stages i.e. primary, secondary and tertiary 

treatment the BOD to COD ratio is found to be 0.49, 0.24 and 0.23 respectively which 

resembles the effluent to the municipal waste water.[19] Further BOD to COD ratio is  less 

than 0.6 suggests the requirement of acclimatisation before biological treatment i.e. 

gradual exposure of the waste water in increasing concentration to the seed or initial 

microbiological population under controlled condition.[50] The significant decrease in 

BOD to COD ratio after secondary treatment shows secondary treatment unit is working 

efficiently.  

The MLSS concentration in the aeration tank is found to be 2110. At the actual 

flow of 1.49 MLD the food to microorganism ratio (F/M) is calculated as 0.058 which is 

on the lower side of the prescribed range (0.05-0.15) for the extended aeration.[44] The 

removal efficiency for BOD in the secondary treatment is 78.57% while it should be little 

bit high. The low value of removal efficiency can be attributed to the low value of F/M 